UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 1143391 BEARING

Request info

Request#32358
CreatedDecember 1, 2014
StatusExpired (has quotes: 2)
Ship To Hialeah, United States
ContactsHidden for viewing. Expired

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 1143391 BEARING New; Original, Aftermarket 1 pcs Price request
Caterpillar 1096933 GEAR-PINION (21-TEETH) New; Original, Aftermarket 1 pcs Price request
Caterpillar 1991088 ROTATING GROUP-MOTOR -HYSTAT PROPEL New; Original, Aftermarket 1 pcs Price request
Caterpillar 1096934 GEAR-SPUR (68-TEETH) (68-TEETH) (68-TEETH) (68-TEE New; Original, Aftermarket 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar D5C LPG XL3G5083SEAL HYDRAULIC PUMP Aftermarket1 pcs
Caterpillar D5C LPG XL2H6490RACE AND ROLLER ASSEMBLY, INCLUDING:- Aftermarket1 pcs
Caterpillar D5C LPG XL1143391BEARING Aftermarket1 pcs
Caterpillar d4114-3391BEARING New; Original, OEM, Aftermarket2 pcs
Caterpillar d4114-3598RING-RETAINING New; Original, OEM, Aftermarket2 pcs
Caterpillar d4178-7302SHAFT New; Original, OEM1 pcs
Caterpillar d4184-4391KIT-DISC New; Original, OEM, Aftermarket1 pcs
Caterpillar D3G 30469X-8257WASHER-PIPE AS TO MAIN PUMP SUCTION PORT New; Original, Aftermarket78 pcs
Caterpillar D3G 30469S-9334PLUG-O-RING (STRAIGHT THREAD O-RING) New; Original, Aftermarket2 pcs
Caterpillar D3G 30469S-8005PLUG-O-RING (STRAIGHT THREAD O-RING) New; Original, Aftermarket2 pcs
Caterpillar D3G 30468T-4244NUT-HARD-PLT (M12X1.75-THD25.4M) New; Original, Aftermarket8 pcs
Caterpillar D3G 30468T-4223WASHER-HARD (13.5X25.5X3-MM THKBOLT TO SHIELD) New; Original, Aftermarket24 pcs
Caterpillar D3G 30468T-4194BOLT (M12X1.75X50MM) (M12X1.75X50-MM) New; Original, Aftermarket18 pcs
Caterpillar D3G 30468T-4193BOLT-PLT (M16 X 2.0 X 50) New; Original, Aftermarket42 pcs
Caterpillar D3G 30468T-4183BOLT (M12X1.75X40MM) (M12X1.75X40-MM) New; Original, Aftermarket16 pcs
Caterpillar D3G 30468T-4179BOLT (M12X1.75X20MMTO TURBOCHARDER-MOUNTING FACE) New; Original, Aftermarket8 pcs
Caterpillar D3G 30468F-3469PACKING,PREFORMED UOC:BSV,BSX New; Original, Aftermarket4 pcs
Caterpillar D3G 30467M-8485SEAL,ADAPTER,MOTOR PART OF KIT P/N 5R1429 New; Original, Aftermarket2 pcs
Caterpillar D3G 30465M-7329SEAL-O-RING (411.48MM ID) New; Original, Aftermarket2 pcs
Caterpillar D3G 30465H-4082SEAL-O-RING (310.13MM ID) New; Original, Aftermarket2 pcs
Caterpillar D3G 30465H-3252SEAL 5.73 in. (14.55 cm)inside dia. New; Original, Aftermarket2 pcs
Caterpillar D3G 30463K-0360SEAL PILOT MANIFOLD ON (SEAL TO BOOM CHECK VALVE DRAIN) New; Original, Aftermarket2 pcs
Caterpillar D3G 30462P-1692SEAL (ID=133.02mm) New; Original, Aftermarket2 pcs
Caterpillar D3G 30462D-9572SEAL-O-RING (DRIVE MOTOR MOUNT) New; Original, Aftermarket2 pcs
Caterpillar D3G 3046190-7396SEGMENT-SPROCKET New; Original, Aftermarket10 pcs
Caterpillar D3G 30469X-8257WASHER-PIPE AS TO MAIN PUMP SUCTION PORT New; Original, Aftermarket6 pcs
Caterpillar D3G 30468T-4140BOLT-PLT (M16 X 2.0 X 60) New; Original, Aftermarket6 pcs
Caterpillar D3G 3046114-3585CARRIER AS New; Original, Aftermarket2 pcs
Caterpillar D3G 3046114-3391BEARING New; Original, Aftermarket4 pcs
Caterpillar D3G 3046113-9769RETAINER New; Original, Aftermarket2 pcs
Caterpillar D3G 3046113-8215STUD-TAPERLOCK New; Original, Aftermarket8 pcs
Caterpillar D3G 3046113-7228HUB New; Original, Aftermarket2 pcs
Caterpillar D3G 3046109-6934GEAR-SPUR (68-TEETH) New; Original, Aftermarket2 pcs
Caterpillar D3G 3046109-6933GEAR-PINION (21-TEETH) New; Original, Aftermarket2 pcs
Caterpillar D3G 3046106-0704HUB-RING GEAR New; Original, Aftermarket2 pcs
Caterpillar D3G 3046099-0169BOLT New; Original, Aftermarket36 pcs
Caterpillar D3G 30469W-9265BOLT (1/2-20-NF) New; Original, Aftermarket50 pcs
Caterpillar D3G 30461M-9011RING-SEALING New; Original, Aftermarket2 pcs
Caterpillar D3G 30468T-0072CONE-ROLLER BEARING New; Original, Aftermarket4 pcs
Caterpillar D3G 30468G-3967RING-RETAINING New; Original, Aftermarket2 pcs
Caterpillar D3G 30467G-4757GEAR-RING (70-TEETH) New; Original, Aftermarket2 pcs
Caterpillar D3G 30466V-0330CUP-BEARING (TAPERED ROLLER) New; Original, Aftermarket4 pcs
Caterpillar D3G 30463B-3967RACE-ROLLER BEARING (INNER) New; Original, Aftermarket4 pcs
Caterpillar D3G 30462H-6490RACE AND ROLLER ASSEMBLY, INCLUDING:- New; Original, Aftermarket2 pcs
Caterpillar D3G 30462H-6489RACE-BEARING-OUTER New; Original, Aftermarket2 pcs
Caterpillar D3G 3046112-8981CASE-FINAL DRIVE New; Original, Aftermarket2 pcs
Caterpillar D3G 3046112-8977SPINDLE New; Aftermarket2 pcs
Caterpillar D3G 3046113-9773SHAFT-SUN GEAR (34-TEETH) Original, Aftermarket2 pcs
Caterpillar D3G 30466Y-0859SEAL GROUP-DUO-CONE New; Original, Aftermarket2 pcs
Caterpillar D3G 30466V-6640SEALANT (USE AS REQUIRED) New; Original, Aftermarket1 pcs
Caterpillar D3lgp8F3469PACKING,PREFORMED UOC:BSV,BSX New; Original, Aftermarket2 pcs
Caterpillar D3lgp7M8485SEAL,ADAPTER,MOTOR PART OF KIT P/N 5R1429 New; Original, Aftermarket2 pcs
Caterpillar D3lgp959334Plug New; Original, Aftermarket2 pcs
Caterpillar D3lgp2H3934SEAL TRANSFER PUMP TO PLATE New; Original, Aftermarket1 pcs
Caterpillar D3lgp5M7329SEAL-O-RING (411.48MM ID) New; Original, Aftermarket1 pcs
Caterpillar D3lgp1143597SHAFT New; Original, Aftermarket1 pcs
Caterpillar D3lgp0990169BOLT New; Original, Aftermarket18 pcs
Caterpillar D3lgp2H6490Bearing New; Original, Aftermarket1 pcs
Caterpillar D3lgp2H6489Bearing New; Original, Aftermarket1 pcs
Caterpillar D3lgp8T4193BOLT-PLT (M16 X 2.0 X 50) New; Original, Aftermarket21 pcs
Caterpillar D3lgp9X8257WASHER-PIPE AS TO MAIN PUMP SUCTION PORT New; Original, Aftermarket49 pcs
Caterpillar D3lgp2P1692SEAL (ID=133.02mm) New; Original, Aftermarket1 pcs
Caterpillar D3lgp2D9572SEAL-O-RING (DRIVE MOTOR MOUNT) New; Original, Aftermarket1 pcs
Caterpillar D3lgp5H3252SEAL 5.73 in. (14.55 cm)inside dia. New; Original, Aftermarket1 pcs
Caterpillar D3lgp109-6933GEAR-PINION (21-TEETH) New; Original, Aftermarket1 pcs
Caterpillar D3lgp3B3967RACE-ROLLER BEARING (INNER) New; Original, Aftermarket2 pcs
Caterpillar D3lgp114-3391BEARING New; Original, Aftermarket2 pcs
Caterpillar D3lgp109-6934GEAR-SPUR (68-TEETH) New; Original, Aftermarket1 pcs
Caterpillar D3lgp5H4082SEAL New; Original, Aftermarket1 pcs
CAN you give me de price of shipping with the final price?! Tanks
Caterpillar 3616205-6612COOLANZ 20L New; Original, OEM, Aftermarket12 pcs
Caterpillar 4W-3637HOSE New; Original, OEM, Aftermarket6 pcs
Caterpillar 328-8799BELLOWS AS New; Original, OEM, Aftermarket4 pcs
Caterpillar 2W-5023GASKET New; Original, OEM, Aftermarket8 pcs
Caterpillar 136-7730GASKET (CYLINDER HEAD) New; Original, OEM, Aftermarket8 pcs
Caterpillar 166-4572GASKET New; Original, OEM, Aftermarket4 pcs
Caterpillar 111-5819GASKET-EXHAUST New; Original, OEM, Aftermarket4 pcs
Caterpillar 204-7562GASKET (AIR LINES) New; Original, OEM, Aftermarket8 pcs
Caterpillar 227-4056GASKET New; Original, OEM, Aftermarket4 pcs
Caterpillar 1W-6963GASKET New; Original, OEM, Aftermarket4 pcs
Caterpillar 155-2591GASKET New; Original, OEM, Aftermarket4 pcs
Caterpillar 155-2590GASKET New; Original, OEM, Aftermarket4 pcs
REQUIRED FOR BLACK START DIESEL GENERATOR (BSDG) IN L-STATION PHASE-

1. GASKET; P/N 155-2590; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
2. GASKET; P/N 155-2591; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
3. GASKET; P/N 1W-6963; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
4. GASKET; P/N 227-4056; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
5. GASKET; P/N 204-7562; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 8
6. GASKET - EXHAU; P/N 111-5819; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
7. .GASKET; P/N 166-4572; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
8. . GASKET; P/N 136-7730; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 8
9.GASKET; P/N 2W-5023; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 8
10.BELLOWS AS; P/N 328-8799; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 4
11. HOSE; P/N 4W-3637; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 6
12.COOLANZ 20L; P/N 205-6612; FOR BSDG; MODEL -3616, SL.NOS-1PD00431-436; MAKE: CAT
QTY: 12